Provided for non-commercial research and educational use only.
Not for reproduction or distribution or commercial use.

This article was originally published by IWA Publishing. IWA Publishing recognizes
the retention of the right by the author(s) to photocopy or make single electronic
copies of the paper for their own personal use, including for their own classroom use,
or the personal use of colleagues, provided the copies are not offered for sale and
are not distributed in a systematic way outside of their employing institution.

Please note that you are not permitted to post the IWA Publishing PDF version of
your paper on your own website or your institution’s website or repository.

Please direct any queries regarding use or permissions to agua@iwap.co.uk



Peter
Highlight





469 [SAVV NGNS la-42I0 kR Journal of Water Supply: Research and Technology—AQUA | 60.8 | 2011

Micronized CaCOs;: a feasible alternative to limestone
filtration for conditioning and (re)mineralization of
drinking water?

J. C. ). Gude, F. Schoonenberg Kegel, W. J. C. van de Ven, P. J. de Moel,
J. Q. J. C. Verberk and J. C. van Dijk

ABSTRACT

Worldwide limestone filtration is used in many treatment plants for the conditioning and
(re)mineralization of drinking water to increase concentrations of Ca?* and HCO5 ™, pH and saturation
index, thereby improving the quality of the water regarding corrosion control, buffering and taste.
Typical applications include (very) soft groundwater with (very) low alkalinity and desalinated water.
In Norway, some plants use a product made of ground natural limestone, called micronized CaCO3
slurry (MCCS), which is dosed as slurry of fine particles (1-2 um) into the raw water. In this study the
potential of MCCS as an alternative to limestone filtration was investigated. Experiments were
performed to determine the dissolution kinetics of MCCS and other CaCOs-products, including
natural limestone grains and two precipitated CaCOz; powders. As expected from theory, the
dissolution kinetics are strongly influenced by the particle size of the CaCO; and the driving force
towards the chemical equilibrium. However, all CaCO5-products needed substantial detention times
(30 min and more) to dissolve completely. It is concluded that MCCS is generally not a feasible
alternative for limestone filtration as a stand-alone option for the conditioning and (re)mineralization
of drinking water. Applications of MCCS are limited and should either be found in combinations with
coagulation/filtration or with other conditioning and (re)mineralization methods.
Key words | conditioning, dissolution kinetics, limestone filtration, micronized CaCOs,
(re)mineralization

INTRODUCTION

J. C. ). Gude
Witteveen + Bos,
PO Box 233,

7400 AE Deventer,
The Netherlands

F. Schoonenberg Kegel
W. J. C. van de Ven
Vitens,

PO Box 1090,

8200 BB Lelystad,

The Netherlands

P. J. de Moel,

J. Q. ). C. Verberk (corresponding author)
J. C. van Dijk

Delft University of Technology,

PO Box 5048,

2600 GA Delft,

The Netherlands

E-mail: j.q.j.c.verberk@tudelft.nl

Worldwide limestone (CaCOs) filtration is used in many
treatment plants for the conditioning and (re)mineralization
of drinking water (Letterman 1995). The goals are to increase
the concentrations of Ca?* and HCO5~, the pH and the sat-
uration index (SI) thereby improving the quality of the water
regarding corrosion control, buffering and taste (de Moel
et al. 20006). Typical fields of application include (very) soft
groundwater with (very) low alkalinity and desalinated
water. It is expected that in the near future applications
will increase as a result of the increasing use of desalination
of seawater and brackish water and the increased attention
by organizations such as the World Health Organization

doi: 10.2166/aqua.2011.012

(WHO) for the mineral content of drinking water (Cotruvo
& Bartram 2009).

In the Dutch drinking water industry, filtration over
course natural limestone grains (diameter 1-2 mm) is fre-
quently used for the treatment of soft groundwater with
low alkalinity.

CO,, present in groundwater as a result of biological
processes in the aquifer, is converted by the limestone to
Ca?" and HCO5, according to the following equation:

CO; + H,0 + CaCOs() <> Ca*" + 2HCO;z~ 1)

Limestone filters are typically operated with an empty


mailto:j.q.j.c.verberk@tudelft.nl

470 ). C.J. Gude et al. | Micronized CaCO,

Journal of Water Supply: Research and Technology—AQUA | 60.8 | 2011

bed contact time (EBCT) of around 30 min. When the
groundwater is anaerobic and also contains some Fe*"
and Mn?*, these compounds can be removed simul-
taneously in the limestone filter when pretreatment by
aeration is applied (in order to provide the O, required for
the oxidation of Fe*" and Mn?"). A typical process
scheme of a Dutch groundwater treatment plant using lime-
stone filtration is shown in Figure 1.

In Norway, very soft and slightly acidic surface waters
with very low alkalinity, low turbidity and high color due
to natural organic matter, are commonly used for the drink-
ing water supply. Some plants use an alternative CaCOs5
product to increase hardness and alkalinity (Osterhus &

Aeration

Clean water
storage

Groundwater well

Figure 1 | Typical Dutch groundwater treatment plant for very soft water.

CO,
Aluminium sulphate

Raw water sources : Coagulant aid

- Stemmevatnet
- Nordre Glovrevatnet
- Sere Glevrevamnet

Raw water pipeline

Backwash water

Lamella separator/
sludge thickening

Water from sludge
thickening to sewer

Pulverized marble (Limestone)

Eikebrokk 1994). The product is called micronized CaCOs5
slurry (MCCS). It is also made from natural limestone, but
the limestone has been ground to produce fine particles
(1-2 um) with a high specific surface area. It is dosed
directly in the raw water as concentrated slurry. A typical
treatment scheme is given in Figure 2. Usually, more
MCCS is dosed than required according to Reaction (1);
the remainder is removed through the backwash water of
the (rapid sand) filter. The combination with the coagulation
and filtration is essential as it traps the non-dissolved MCCS
and prevents a breakthrough of turbidity. Contact times of
about 20 min are provided in contact basins before the
sand filtration, and/or the supernatant of the filters. Typi-
cally some 30 mg/L. MCCS (as CaCOs) is dosed of which
18 mg/L dissolves and 12 mg/L is removed through the
backwash water and sludge discharge.

The present study was started to investigate the feasi-
bility of MCCS as a general alternative for limestone
filtration in conditioning and (re)mineralization appli-
Dutch
groundwater application might be either lower costs (in

cations. Potential advantages in the typical

case MCCS could be used to replace limestone filters) or
better water quality (in case MCCS could be used to convert

Disinfection
(Chlorination)
pH-correction

(soda)

Water service reservoir

underground (6000m?)

To consumer

Figure 2 | Treatment scheme of a treatment plant using MCCS in Bergen city (Bergen Vann 2008).



471 J.C.J. Gude et al. | Micronized CaCO;,

Journal of Water Supply: Research and Technology—AQUA | 60.8 | 2011

CO, directly in the raw water, preventing its escape to the
air during the aeration process). Also, no extensive infra-
structure is needed for implementation, just a dosing pump
and a storage silo. The increase in pH and HCO5~ concen-
tration in the raw water could be beneficial for the iron and
manganese removal.

However, it was considered that an essential aspect for
the feasibility in processes without coagulation/filtration
would obviously be the detention time required to dissolve
the MCCS completely. Otherwise, non-dissolved MCCS
particles could end up in the clear drinking water, increas-
ing the turbidity and sediment load on the clear water
tank and distribution system. The focus in this research
is therefore on completely dissolving CaCOs in a limited
time.

Dissolution kinetics of CaCO3;

In the last 40 years most research on CaCOs dissolution
mechanisms was carried out by geochemists and oceanolo-
gists (Plummer et al. 1978; Chou et al. 1989; Svensson &
Dreybrodt 1992; Dreybrodt et al. 1996; Morse et al. 2002) as
calcite dissolution plays a major part in the origin of land-
scapes and marine sediments.

The most commonly used model to describe the dissol-
ution of calcite is given by Plummer et al. (1978). Their
PWP-model is used as a standard in modeling environments
such as PHREEQC (Parkhurst & Appelo 1999). Close to
chemical equilibrium reaction rates can drop dramatically
depending on the purity of the mineral and the presence
of foreign ions and organic matter (Vosbeck 2004). For
better understanding of the reaction mechanisms close to
equilibrium, research has shifted from measuring bulk con-
centrations to direct observation of the mineral surface
using techniques such as atomic force microscopy. This
research showed that the actual dissolution occurs on
edges on the mineral surface. Far from equilibrium new
edges can be easily created but close to equilibrium the
chemical driving force is too limited to create new edges.
These active pits can be closed by inhibitors causing reac-
tion rates to drop dramatically. Organic matter, phosphate
and metal cations, with a carbonate solubility less than cal-
cite (e.g. Pb, Cd, Cu, Zn, Fe and Mn), are the most effective
inhibitors of calcite dissolution (Lea et al. 2001).

The general rate for CaCOs dissolution is given in
Equation (2):

A
dC =R -dt 2)

where dC=concentration change (mol/m°®); A = surface
area of CaCOs (m?); V =volume of water (m°®); R = dissol-
ution rate (mol/m?/s); dt = detention time (s).

The dissolution rate R depends on the chemical driving
force. Previously mentioned researchers have developed
different models for this chemical driving force. In general,
the driving force can be recalculated in the form of
(1-9Q)=(1-{Ca%*"}-{CO5*V/K,) = (1-10%)) in which Kj is
the solubility product of CaCOs. The chemical driving
force therefore depends on the SI. As a result of the
dissolution reaction, pH, Ca?" and COs*>  will increase
and the chemical driving force will slowly reduce to zero
(SI=0). The dissolution rate R can now be described as
R=factor= (1-10%) in which the factor depends on
temperature, water quality parameter(s) and researcher.

Depending on the raw water quality, a certain amount of
CaCOs; can be dissolved until chemical equilibrium is
reached; this amount is called the calcite dissolution poten-
tial (CDP), referring to calcite as its most relevant crystalline
form. Elsewhere this might be referred to as its opposite
equivalent parameter calcium carbonate precipitation
potential (CCPP).

The reaction rate consequently depends primarily on
two factors, i.e. the chemical driving force and the specific
surface area A/V. High A/V ratios obviously increase reac-
tion rates.

For limestone filters the A/V ratio can be calculated
using Equation (3), in which p = porosity of the filter bed
[-], and d is the diameter of the limestone particles [m]:

A_6-(1-p
veoad ©)

A/V ratios for common limestone grain sizes are shown
in Table 1.

For the A/V ratios in Table 1 dissolution rates can be
calculated in PHREEQC using the PWP-model. Figure 3
shows the dissolution of calcite in a limestone filter for the



472 ).C.J. Gude et al. | Micronized CaCO,

Journal of Water Supply: Research and Technology—AQUA | 60.8 | 2011

Table 1 | A/V ratios for three grains sizes of limestone in a filter bed with porosity 0.4

Diameter (mm) ANV (m™)
2 1,800
1 3,600
0.5 7,200

three different grains sizes. The smallest grains result in a
higher dissolution rate and consequently shorter contact
times. The raw water quality was 0.5 mmol/L Ca(HCOs3)s.
The CDP was set at 0.6 mmol/L by calculated amounts of
NaHCOs5 and HCI (pH = 6.6).

Figure 3 shows that detention times of around 600 s or
10 min are required to approach the equilibrium. As the
porosity of a limestone filter is 0.4, this is equivalent to an